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Paracetamol ingestion - Emergency management in
children — Flowchart

P

@tient presents with suspected single ingestion of immediate release paracetamol = 200mg/kg or = @

Seek advice from Poisons Information
Centre (131126) for

See Box A e ] Liquid par.?cetamol ingestion
in a well child < 6 years of age?

» Large ingestions of 50g or 1g/kg or more
» Paracetamol level double the nomogram
» |V overdose

+ Hepatotoxicity (ALT > 1000 U/L)

l v Y l

[< 2 hours post ingestionj [2—8 hours post ingestion W (8—24 hours post ingestion} [>24 hours post ingestion}

v \ l

Commence acetylcysteine immediately

Measure serum
paracetamol level and ALT
within 4-8 hours of
ingestion

Activated charcoal 1g/kg
(max 50g) if

s age > 6 years

» cooperative

Measure serum paracetamol level and ALT
If >24 hours from ingestion, measure INR

Commence acetylcysteine

if results not expected < 8
hours post-ingestion

4 Y
Paracetamol level under
treatment line and ALT

Paracetamol level <10mg/L

<50 U/L and ALT <50 U/L
( Plot serum paracetamol -
level on nomogram
No treatment
required.
Advise patient to P No Yes Yes
return if symptoms ND—{ Over treatment line? }
develop (abdominal
pain, nausea or Yes No
vomiting) *
N ‘ Paracetamol level double ] Cease
‘ the treatment line? acetylcysteine
Yes
A\

Use double dose second
bag acetylcysteine infusion

Complete standard
acetylcysteine
infusion™®

Complete standard
acetylcysteine
infusion

See Box B

__‘ 2 hours before the end of the 2nd bag of acetylcysteine
‘ check ALT and paracetamol level

'

k C°”ti"L[e Ve ALT >50 U/L (or increasing) or N
acetylcysteine paracetamol level >10mg/L

Cease
acetylcysteine

Seek toxicology advice

« If initial paracetamol level >100mg/L in patient presenting >24 hours post ingestion,
seek advice from Queensland Poisons information Centre (QPIC) (Ph: 131126) or
local toxicology service
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C Patient presents with suspected single ingestion modified release paracetamol poisoning>

Ty

Maximum possible dose = 200mg/kg or = 10g or unknown W

o S ! /

Measure two paracetamol levels < 4 hours ‘ > 4 hours ‘
at least |
* 4 hours after ingestion
* 4 hours apart Y
Activated
. Commence
charcoal if over 6 q
acetylcysteine
years of age and : .
. immediately
v cooperative

Either paracetamol level over
nomogram treatment line

[ Dose ingested = 500mg/kg or = 30g J

NoO. l Yes

]

Measure two paracetamol Use double dose
levels at least second be’g
No treatment required e 4 hours after ingestion acetylcysteine

infusion
Advise patient to return il e E See Box B

NO. Yes

if symptoms develop
(abdominal pain,
nausea or vomiting)

\ \

{ Either paracetamol level more than double the treatment line?

No- I Yes.

Use double dose

Complete standard second bag

acetylcysteine

acetylcysteine infusion
See Box B

infusion

p
2 hours before the end of the 2nd bag of acetylcysteine check
ALT and paracetamol level

Y

Continue F ;
ALT >50 U/L (or increasing) or Cease
i -—Ye N
acetylcysteine paracetamol level >10mg/L ° acetylcysteine

Seek advice 131126

m Seek advice from Queensland Poisons
ormation Centre (QPIC) (Ph: 131126) or local
toxicology service for

® Large ingestions of 50g or 1g/kg or more

o Paracetamol level double the nomogram

* Hepatotoxicity (ALT > 1000 U/L)

* Repeat paracetamol level remains unchanged
or increasing

CHQ-GDL-60018-1 Paracetamol Ingestion — Emergency management in children - Flowchart

TV

Qeensland
Government



Children’s Health Queensland Hospital and Health Service

( Patient presents with repeated supratherapeutic paracetamol ingestion >

Y
> 200mg/kg (or 10g) |ngested over a 24 hour period

> 300mg/kg (or 12g) mgested over a 48 hour period No treatment
or
> a daily therapeutic dose for > 48 hours plus
abdominal pain or nausea or vomiting

required

Yes
[ Measure serum paracetamol level and ALT }
Y
No treatment
Paracetamol level <20mg/L and ALT <50 U/L Ye P -
No

Commence standard acetylcysteine infusion

{ Repeat serum paracetamol level and ALT 8 hours after initial ‘
levels

Y
[ Paracetamol level <10mg/L and ALT <50 U/L or static j—Ye

No

Y

Continue acetylcysteine and check ALT every 12
hours
Seek advice from Queensland Poisons information Centre
(QPIC) (Ph: 131126) or local toxicology service

Cease acetylcysteine
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Box A: Acetylcysteine administration following paracetamol ingestions in children

For well children aged less than 6 years presenting within 2 hours of ingestion of liquid
paracetamol, measure a 2 hour paracetamol level.

Acetylcysteine will not be required for a serum paracetamol level less than 150 mg/L at 2 hours post-
ingestion of liquid paracetamol.

If greater than or equal to 150 mg/L, do not commence acetylcysteine but repeat paracetamol
level at 4 hours and manage as per ingestion of immediate release paracetamol tablet.

Box B: Acetylcysteine administration following massive overdoses

The following patients should have their second bag of acetylcysteine infusion doubled to 200
mg/kg over 16h:

e paracetamol level = double the nomogram line for immediate or modified release
ingestions

e those who ingest = 30 g or = 500 mg/kg of modified release paracetamol

Refer to the acetylcysteine_guideline and use the appropriate order form (based on child’s
weight) or the electronic ordering system.

For more information refer to CHO-GDL-60018 Paracetamol Ingestion — Emergency management
in children
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https://qheps.health.qld.gov.au/__data/assets/pdf_file/0024/703761/gdl-01230.pdff
https://www.childrens.health.qld.gov.au/guideline-paracetamol-ingestion-emergency-management-in-children/
https://www.childrens.health.qld.gov.au/guideline-paracetamol-ingestion-emergency-management-in-children/

